LIST NO. G823

B.
Ol
o

T
-
2
o

0.

m
Q
©

y =

L

MTM_
2
=
o
S5
-
O
o
.

ELECTRIC
M CORDLESS DRIVER DRILL

2005 4-10

(E1)

Model DS 18DVF3




PARTS DS 18DVF3
ot CODE NO. DESCRIPTION O REMARKS
1 | 311958 |SPECIAL SCREW (LEFT HAND) M6X23 | 1
2 | 324205 |DRILL CHUCK 13VLRM-N (W/O CHUCK WRENCH) | 1
3 | 324-490 |GEAR BOX ASS'Y 1 |INCLUD. 4-24
4 | 324-114 | CLUTCH DIAL 1
5 | 324-108 |CLICK SPRING 1
6 | 324109 |NUT 1
7 | 324-110 | SPRING 1
8 | 324-347 |WASHER (D) 1
9 | 324-491 |FRONT CASE 1
10 306-936 | STEEL BALL DS 6
11 | 324-111 | RING GEAR 1
12 | 324.348 | PLANET GEAR (C) SET (3 PCS.) 3
13 | 324-349 | WASHER (A) 1
14 | 324-501 |REAR CASE 1
15 | 324-357 |SCREW SET D3X12 (4 PCS.) 4
16 | 324-115 |SHIFT ARM 1
17 | 324-351 | SLIDE RING GEAR 1
18 | 324-112_ | PINION (C) 1
19 | 324-352 |PLANET GEAR (B) SET (3 PCS.) 3
20 | 324-492 | PINION (B) 1
21 | 224-494 | PLANET GEAR (A) SET (3 PCS.) 3
22 | 824-493 |FIRST RING GEAR 1
23 | 324-355 |WASHER (B) 1
24 | 324-495 | MOTOR SPACER 1
25 | 324-497 |MOTOR 1
26 | 313-687 | TAPPING SCREW (W/FLANGE) D3X16 (BLACK)| 8
27 NAME PLATE 1
28 | 317-333 | MACHINE SCREW (W/SP. WASHER) M4X6] 2
29 | 324-296 | HOUSING (A).(B) SET 1
30 | 219-759 |INTERNAL WIRE (BLACK) 100L 1
31 | 324-489 |INTERNAL WIRE (RED) 140L. 1
32 | 324-498 | DC-SPEED CONTROL SWITCH 1
33 | 324-117 | PUSHING BUTTON 1
34 | 323220 |FERRITE CORE 1_| FOR EUROPE
35 | 324-116 | SHIFT KNOB 1
36 HITACHI LABEL 1
37_| 320287 |HOOK ASS'Y 1 _|INCLUD. 38
38 | 320-288 |V-LOCK NUT M5 1
39 | 306952 |STRAP (BLACK) 1
40 | 315-141_| TERMINAL SUPPORT (A) 1
41 | 319926 |HOOK SPRING 1
42 | 320-881 |SPECIAL SCREW (A) M5 1
43 | 322.882 |BATTERY EB 1814SL (W/ENGLISHNP) | 2
43 | 324-365 |BATTERY EB 1814SL (WENGLISHN.P) | 2 ! FOR USA, CAN
- « ALTEANATIVE PARTS 4-05



STANDARD ACCESSORIES DS 18DVF3
ITEM NO.
NO. CODE NO. DESCRIPTION USED: REMARKS
501 CHARGER (MODEL UC 18YGQ) 1
502 983-006 |+ DRIVER BIT NO, 2 65L 1
503 BIT SET 1
504 TORCHLIGHT (MODEL LB 18D) 1
505 324-512 | CASE 1
OPTIONAL ACCESSORIES
ITEM NO.
NO. CODE NO. DESCRIPTION HISED REMARKS
601 322-881 {BATTERY EB 1820L (W/ENGLISH N.P.) 1 |FOR USA, CAN
405 « ALTERNATIVE PARTS



DS 18DVF3

ITEM
NO.

CODE NOQ.

DESCRIPTION

NO.
USED;

REMARKS

Printed in Japan 4.05
(050410N)



Hitachi Power Tools

LIST NO. G828

%
i
w
T.
T
Al
—
0
O
T
O
an
T
O
LLI
—
L

=
<
7
o
<
-
-
O
£
O
o
7
Ll
suad
)
o
O
o
|

(E1)

2005 61

4
=
Q
o o]
o
&)
[
o
O
=




PARTS C 18DMR
™M cope No. DESCRIPTION e REMARKS

1 | 998-335 | BOLT (LEFT HAND) W/WASHER M7X175 | 1
2 | 324563 | WASHER (B2) ”
3 | 324.205 |TCT SAW BLADE 165MM-D30 HOLE-NT24| 1
3 | 324.204 | TOT SAW BLADE 165MM-D20 HOLE-NT24| 1 | FOR NZL, AUS, CHN
3 | 324293 | TCT SAW BLADE 165MM-D15.9 HOLE-NT24| 1 | FOR USA, CAN
3 | 324615 |TCT SAW BLADE 165MM-D15.9 HOLE-NT24| 1 | FOR FRA
4 | 990-100 | RING D15.91.D14.5 1 |FOR FRA, USA, CAN
5 | 317-465 | WASHER (A2) ]
5 | 324-560 | WASHER (A3) 1 |FOR GBR, FRG, FRA, NOR, SWE, DEN
5 | 317-466 | WASHER (A1) 1 |FOR FRA, USA, CAN
6 | 308773 | SEAL LOCK FLAT HD. SCREW M3X12 | 3
7 | 308362 | BEARING COVER 1
8 | 500-2VV | BALL BEARING 6002VVCMPS2L 1
9 | 324-567 | PROTECTIVE COVER 1

10 | 318192 | BUSHING 1

11| 305568 |SEAL LOCK FLAT HD. SCREW M5X12 | 2

12 | 308-361 | BEARING HOLDER 1

13 | 324564 |GEAR 1

14 | 317-449 | TAPPING SCREW (W/FLANGE) D5X50 | 3

15 | ©949-793 | FLAT HD. SCREW M5X20 (10 PCS.) 1

16 | 310-842 | CUSHION 1

17 | 324-560 | HITACHI PLATE 1

18 | 824566 | SAW COVER 1

19 | 317-203 | RETURN SPRING 1

20 LABEL (LC) 1

21| 324577 | LIGHT COVER ASS'Y 1 [INCLUD. 20

22 | 317-196 | NYLOCK BOLT (W/FLANGE) M4X12 2

23 | 324565 | INNER COVER (B) 1

24 | 609-VVM | BALL BEARING 609VVC2PS2L 3

25 | 324-568 |LOCK LEVER 1

26 | 317-914 | SPECIAL BOLT M5 2

27 | 224578 | INNER COVER (A) ASS'Y 1 [INCLUD. 26

28 | 324-572 | MOTOR (B) 1

29 | 958.715 | TAPPING SCREW D4X10 3

30 | 319-820 | SOCKET 1

31 | 315229 | LAMP (12V 5W) 1

32 | 319-823 | TERMINAL (D) 1

33 NAME PLATE 1

34 | 324575 | HOUSING 1

35 CAUTION PLATE 1 | FOR USA, CAN

36 | 961-8023 | SPRING 1

37 | 308-364 | WING BOLT (A) M6X15 1

38 | 948-167 | SUPER LOCK WASHER M6 2

30 | 324561 | BASE ASS'Y 1 |INCLUD. 37, 38, 40-42

40 | 324-562 | KNOB BOLT 1

41| 947859 | LOCK SPRING 3

42 302-469 | SLOTTED HD. SET SCREW (SEAL LOCK) M6X6 | 1

43 | 814-620 | BOLT ASS'Y (SQUARE) M6X22 1 |INCLUD. 38

44 | 949-425 | WASHER M8 (10 PCS.) 1

45 | 949-750 | ROLL PIN D6X50 (10 PCS.) 1

46 305-812 | TAPPING SCREW (W/FLLANGE) D4X16 (BLACK) 6

— + ALTERNATIVE PARTS 605



PARTS C 18DMR
TEM| copE No. DESCRIPTION Lot REMARKS

47 | 324-576 |HANDLE COVER 1

48 | 324.573 |RESISTOR (A) 1

49 | 324-570 |RESISTOR 1

50 | 959-141 |CONNECTOR 50002 (10 PCS.) 2

51 | 321-002 |INTERNAL WIRE 1

52 | 319.825 |SWITCH (1P SCREW TYPE) WO LOCK | 1

53 | 301-631 |SPRING (F) 1

54 | 317-207 |TERMINAL (A) 1

55 | 324571 |KNOB 1

56 | 996-118 |HOLDER SPRING 2

57 | 324-574 |TERMINAL 1

58 | 320-097 |TERMINAL PIECE 1

59 | 321-000 |TERMINAL 1

60 | 322.878 |BATTERY EB 1826HL (WENGLISHN.P) | 2 |FOR FRG, NOR, SWE, DEN

60 | 323-564 |BATTERY EB 1830HL (W/ENGLISHN.P) | 1

60 | 322.876 |BATTERY EB 1830HL (W/ENGLISH N.R) | 2 |FORAUS

60 | 322.880 |BATTERY EB 1820L (WENGLISHN.P) | 2 |FOR NZL, AUS, GBR, FRG, FRA

60 | 323.016 |BATTERY EB 1820L (WENGLISHNP) | 2 |FOR CHN

» ALTERNATIVE PARTS



STANDARD ACCESSORIES

C 18DMR
ITEM NO,
NO. CODE NO. DESCRIPTION USED REMARKS
501 CHARGER (MODEL UC 24YFA) 1
502 324-57% | CASE 1
503 940-543 | BOX WRENCH 10MM 1
504 302-756 { GUIDE 1
OPTIONAL ACCESSORIES
ITEM NO.
NO. CODE NO. DESCRIPTION USED) REMARKS
601 322-876 |BATTERY EB 1830HL (W/ENGLISH N.P.) 1 |EXCEPT FOR CHN, USA, CAN
602 317-451 {TCT SAW BLADE 165MM-D15.88 HOLE 1 {FOR USA, CAN
602 317-452 1 TCT SAW BLADE 165MM-D20 HOLE-NT40 | 1 jFOR NZL, AUS, CHN
603 324-580 |DUST COLLECTOR SET (A) 1
603 324-581 |DUST COLLECTOR SET (A) 7 |FOR USA, CAN
—d « ALTERNATIVE PARTS Printed in Japan ©-05

(050801N)



LIST NO. Gaz24

Hitachi Pwer Tol

ELECTRIC TOOL PARTS LIST |
I CORDLESS RECIPROCATING SAW 2005- 4-15

(E1)

Model CR 18DMR

%
N Ay mm —
& 5" AI\




PARTS CR 18DMA
'TEM | cobE NO. DESCRIPTION hed REMARKS
1 | 321182 | BLADE HOLDER (A) 1
2 | 822709 |NUT M4 (BLACK) 1
3 | 824-472 |PLUNGER 1
4 | 996401 | PACKING WASHER 1
5 | 996.400 |FELT PACKING 1
6 | 996-407 |O-RING (1AP-12) 1
7 | 9se-589 |METAL 2
8 | 324-471 |UPPER COVER 1
9 305-574 HEX. SOCKET HD. BOLT (W/SP. WASHER) MsX16| 4
10 | 322134 |SPECIAL BOLT M4 1
11 | 321.130 |CAP 1
12 | 821131 |LEVER (A) 1
13 | 321135 |SPRING (D) 1
14 | 821134 | HOLDER PIN (B) 1
15 | 318483 | SPRING (B) 1
16 | 319-866 |BASE 1
17 | 951039 | MACHINE SCREW (W/SP. WASHER) Max12| 5
18 | 324-474 | COVER PLATE 1
19 | 824473 | FRONT COVER 1
20 | 993.244 |SEALLOCK FLAT HD. SCREW Md4X12__ | 3
21 | 319849 | BEARING COVER (B) 1
22 | 690172 | BALL BEARING 6901ZZCMPS2L 1
23 | 319848 |SPINDLE 1
24 | 954789 |METAL (B) 1
25 | 996.399 | HEX. SOCKET HD. BOLT (W/FLANGE) M5X12| 1
26 | 986.011 | TAPPING SCREW (W/SP_ WASHER) D5X30| 4
27 | 319844 | GEAR COVER ASS'Y 1 |INCLUD. 24
28 318.875 SEAL LOCK HEX. SOCKET FLAT HD, BOLTM5X12: 2
29 318-851 NYLOCK HEX, SOCKET FLAT HD. BOLT MEX16| 1
30 | 319-856 | SEAL PACKING 1
31 | 319874 | PACKING (B) 1
32 | 983.567 |CONNECTOR HOLDER 1
33 | 996-405 | CONNECTOR 1
34 | 983541 | CONNECTING PIECE (A) 1
35 | 324.470 |NEEDLE ROLLER 1
36 | 819852 | BALANCE WEIGHT 1
a7 | 324-469 |GEAR 1
38 | 670-514 |RETAINING RING (E-TYPE) FOR D10 SHAFT| 1
39 | B00-1VV | BALL BEARING 6001VVCMPS2L 1
40 | 319-843 | BEARING COVER (A) 1
41 | 360703 | ARMATURE ASS'Y DC 18V 1 |INCLUD. 38-40, 42
42 | 60B.VVM | BALL BEARING 608VVC2PS2L 1
43 | 324-468 | MAGNET 1
44 | 824478 |BRUSH BLOCK 1
45 | 818-247 |FERRITE CORE 1 |EXCEPT FOR AUS, NZL, USA, CAN, CHN
46 | 324-475_| HOUSING (A). (B) SET 1
a7 | 319847 |BRUSHCAP 2
48 | 999-058 | CARBON BRUSH (1 PAIR) 2
a9 HITACH! LABEL 1
50 CAUTION LABEL 1
51 | 824517 |TERMINAL PIECE 1

1
]
t

~ ALTERNATIVE PARTS



PARTS CR 18DMR
"TEM| copE No. DESCRIPTION u';g'n REMARKS
52 | 319760 | PUSHING BUTTON 1
53 | 319-881 |DC-SPEED CONTROL SWITCH 1
54 NAME PLATE 1
85 302-086 TAPPING SCREW (W/FLANGE) D4X20 (BLACK), 8
56 | 319-812 | HEAT SINK 1
57 | 093063 | MACHINE SCREW (W/WASHERS) Max12 | 1
58 | 322.880 | BATTERY EB 1820L (WENGLISHN.P) | 2
58 | 322.878 | BATTERY EB 1826HL (W/ENGLISH N.P) | 2
58 | 822.877 | BATTERY EB 1830HL (WENGLISHN.P) | 2
58 | 322.876 | BATTERY EB 1830HL (W/ENGLISH NP) | 2 |FORTPE
4 -05 ~ ALTERNATIVE PARTS -3 -



STANDARD ACCESSORIES CR 18DMR
T copE No. DESCRIPTION bl REMARKS
501 318-613 |SABER SAW BLADES NO. 103 t50L.P. 14 (8 PCS)| 1
502 | 318621 |SABER SAW BLADES NO. 132 203L (5 PCS.) | 1 |FOR USA
503 | 944-458 |HEX. BAR WRENCH 4MM 1
504 | 324313 |CASE 3
505 CHARGER (MODEL UC 24YFA) 1
OPTIONAL ACCESSORIES
ITEM| copE No. DESCRIPTION e REMARKS
601 | 950510 |SABER SAW BLADES NO. 1(5 PCS.) ;
602 | 956182 | SABER SAW BLADES NO. 2 (5 PCS.) 1
603 | 958-183 |SABER SAW BLADES NO. 3 (5 PCS.) 1
604 | 950611 |SABER SAW BLADES NO. 4 (5 PCS.) 1
505 | 958-185 | SABER SAW BLADES NO. 5 (5 PCS.) 3
606 | 958.188 | SABER SAW BLADES NO. 8 (5 PCS.) 1
607 | 996-427 |SABER SAW BLADES NO. § (3 PCS.) 1
508 | 959.709 |SABER SAW BLADES NO. 95 (3 PCS.) 1
605 | 950-800 | SABER SAW BLADES NO. 96 (3 PCS.) 1
610 318-611 | SABER SAW BLADES NO. 101 150L P 10{5 PCS.) 1
611 318-612 |SABER SAW BLADES NO. 102 228L P. 10 (5 PCS.) 1
612 318-614 | SABER SAW BLADES NO. 104 228L P 14(5PCS.) | 1
613 318-615 | SABER SAW BLADES NO. 105 150k P. 18 (5 PCS.} 1
614 318-616 | SABER SAW BLADES NO. 106 228L P. 18 (5 PCS.) 1
815 318-617 | SABER SAW BLADES NOQ. 107 1501 P. 24 (5 PCS)) 1
616 318-618 | SABER SAW BLADES NO. 108 228L P. 24 (5 PCS.) 1
617 318-619 | SABER SAW BLADES NO. 121 305L P.6 (5 PCS.) 1
618 318-620 i SABER SAW BLADES NO. 131 305L P. 10/14 (5PCS.) 1
618 318-621 i SABER SAW BLADES NO. 132 203L (5 PCS.) 1
-4~ » ALTERNATIVE PARTS Printed in Japan 4-05

{050415N)



